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PARTS LIST AND DETAILS
UNDERBODY PROTECTION
JAPAN BUILT
NISSAN NAVARA D22
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FOR SUMP GUARD ONLY

PARTS LIST - SUMP GUARD PARTS LIST - TRANSFER CASE GAURD

ITEM NO. OFF
M10 HEX HEAD BOLTS x 30 LONG 3

M10 HEX HEAD BOLTS x 80 LONG 1

M10 SPRING WASHER 4

M10 FLAT WASHER (21 OD X 1.6 THICK) 4

3/8" x 1" x 14G FLAT WASHER 1

M10 NYLOC NUT 1

NUT PLATE ON WIRE 1

NUT ON A WIRE 2

SPACER TUBE (xxx LONG) 1

ITEM NO. OFF
M10 HEX HEAD BOLTS x 65 LONG 2

M10 HEX HEAD BOLTS x 110 LONG 2

M10 FLAT WASHER (21 OD X 1.6 THICK) 8

1/2" x 2" x 10G FLAT WASHER 4

M10 NYLOC NUT 4

SPACER TUBE (52mm LONG) 2

SPACER TUBE (32mm LONG) 4


